



Trafileria A. Mauri e Figli Spa  
via Marco D'Oggiono, 14  
23861 Cesana Brianza LC  
031 3359811  
info@trafileriamauri.com  
www.trafileriamauri.com  
**Warehouse :**  
Via Marco d'Oggiono 14  
23861 Cesana Brianza LC

**I1209030**  
**KROKAR d.o.o.**

Pag. 1 ( 1)

|              |                     |               |
|--------------|---------------------|---------------|
| Document no. | Shipping notice no. | Delivery Date |
| I2604388     | 22601229            | 09/06/2026    |

|                                                                        |                         |                           |                     |                           |
|------------------------------------------------------------------------|-------------------------|---------------------------|---------------------|---------------------------|
| Inspection Certificate 3.1 EN 10204:2004/ISO 10474:2013                |                         |                           |                     |                           |
| Cold drawn round bars mm. 26,00 C45E+C<br>h9 L3.000-0/+50 mm Chamfered |                         | Quantity<br>1,009 KG      | Batch<br>2605001639 | Heat<br>293645            |
| Item no.<br>T02600C45TB-003                                            |                         | Your order<br>00256 ADD.1 |                     | Order conf.<br>0022604523 |
| Product features                                                       |                         |                           |                     |                           |
|                                                                        | Supply condition<br>Raw |                           | Tolerance<br>h9     |                           |
| Standard                                                               | EN ISO 683-7:2024       |                           |                     |                           |

**Country of melt and pour**

|           |
|-----------|
| Ctry/Naz. |
| IT        |

**Chemical features**

|       |       |       |        |        |       |       |       |       |            |
|-------|-------|-------|--------|--------|-------|-------|-------|-------|------------|
| C %   | Si %  | Mn %  | P %    | S %    | Cr %  | Ni %  | Mo %  | Cu %  | Cr+Ni+Mo % |
| 0.430 | 0.200 | 0.690 | 0.0100 | 0.0240 | 0.190 | 0.130 | 0.040 | 0.200 | 0.360      |

**Mechanical features**

|          |             |       |
|----------|-------------|-------|
| Rm (MPa) | Rp0,2 (MPa) | A5%   |
| 762      | 678         | 11.50 |

**Structural features**

|             |
|-------------|
| Grano aust. |
| 8           |

Hereby we confirm that the above materials comply with your order requirements  
The test result certificates are kept for a period of 3 years  
Company with a quality management system certified by IGQ in compliance with the ISO 9001 standard

Quality System Manager  
Pierangelo GALLI